COUNTER STOOL

SKU # 2153010001
SKU # 2153010002

HOA-20146

MADE IN VIETNAM



PART LIST

SPARE PARTS -

AVAILABLE FOR REPLACEMENT

#3 LEFT FRONT LEG 01
#4 RIGHT FRONT LEG 01
#5 LEFT - SIDE STRETCHER 01
#6 RIGHT - SIDE STRETCHER 01
#7 FOOTREST 01
#0 HARDWARE PACK 01

SPARE PARTS - NOT AVAILABLE FOR REPLACEMENT

#1

BACK FRAME

01

#2

SEAT FRAME

01




HARDWARE LIST

A ))))}))))}]})D)})})D) BOLT (@5/16" X 3 1/8") 04
B ))))))))))))))))) BOLT (@5/16" X 11/2") 03
C @ SPRING WASHER (@5/16") 11
b FLAT WASHER (@5/16") 11
E NUT 04
F @)))DDDD)D))DDDDD))DDD)» SCREW (©@4MMX1-3/4") 06

NOTE: Find the label of "Hardware Enclosed” on one of the carton corner then follow the red ribbon to get the hardware

bag.

TOOLS REQUIRED

ALLEN KEY

§ SUPPLIED

WRENCH

S SUPPLIED

PHILLIPS SCREWDRIVER

NOT SUPPLIED

IMPORTANT:

1. Do not tighten bolts completely until all bolts are completely lined up and inserted into holes / nuts.

2. Do not over tighten screws and bolts to avoid stripping.

3. Please use hand tools to assemble this product. Do not use power tools.

4. For ease of assembly, two adults are recommended.




03
03
03

(&)

B
C
D

G ) pommp- -




04

04

A || 04




04
04
04

~l—




@»»»M»))»))»»»»»»»»)»

06




ASSEMBLY COMPLETED

Maximum Weight 225 Ibs

Tighten bolts firmly.

Level the unit before fully tighten all bolts.




	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page



